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SCOPE OF IESNNG

AH07 commlssioned FIRA htehatjonal Lld tD u.dodak6 the following m.l:

Cany ou! the Enge iesling of tho strrcilEt siBngth of their slaging Osier R6t MLBORG
SIAGTNG. The lest is to de{omine th6 st€ngth and @mptiane ofthe sFtem ro Bs €399

'EST 
METHOO

Ih€re ae 3 diffe€rn tp€s of test to eny out on vanbus @hpon€nt! of sJ4ten:

. V€rtj€l Unitodly Disirjblted t-oad
This issi €quies rhe smpl6 ro b€ roaded wirh a d€d J@d (7.5kN/h1 and b€
sBiaiEd k'r24 hou6.

r Vslidl P.t Load I
Thir ie.r reqlt€5 the smpte to wnhsland a t@d of 4.5kN apptied sidJ e l OOmm
diareler l€dlng lad at vadous tdding poinb on he d6.r.

. venidl Poinl !@d 2
Tnb l€6r equie the *mp|6 ro wthstand a t@d of 5.okN appried wil.t a 30omm
30omm sqrae r@dirq p€d h.lhr€y.tong the longsr Ei €ngih.

DESCRIPTION

all dim*ions a€ appoximdte.

TREtf31030

Tubular sieel - En. Di€oeler 32nm Thickn*: 1.5nm

Reclangula Srei - E Dim3 40r 20mm Thi.lins:1.5mn

Injecljon Moulden G|&r F ed Ny'on
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TEST RESULTS

39911 :1906 |_OAO!NG FOR BU[Qll{cS _ paRT f. c cTtc
AIIO IMPOSED LOAOS

IiEh] MLAORC STAGING

lNlTlAL INSPECIION: NO APPARENT FAULIS

TEST

Verti€l lntfomty djstrjblied to.d - 1O0Ol€ su.tained tor 24 hou6

V€d€rpornl to€d 1 - 45OON point toad

vert@l poinl load 2 - 5001€

RESUtt

The Si.O'ng SFGf Ref AAIAORG S'A6|NG as previoGty d€sb€d s.ned $e 6d
iequ 6mnt6 and €nained f.lly ' acl rien Br€d In a@rd.n* M0l lt e tGds g,ven ,n Bs
o399- 1 1996 L@ding for bu'ldlngs. Pan 1, Code oi p6cliG for d€d and irrosed tqds
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Pfiolo 1: Loadins Poinls for Pojni Led 1 Test

Phoio2 Loaded lo Poinl Load 2ler
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Phob 3 Mourded @mp6nent fiftn ro bp af teg

Phoro4 Mourded @mponent fifled toeachendor rheB116

TRELF3lO3O


